














" PARTS IDENTIFICATION A

ACCESSORIES

T L

TRAPEZE (1)

SWING SEAT AND CHAIN (2) 1t 3 poerTION ONLY **

(2 POSITION) SWING HANGER (4)
(3 POSITION) SWING HANGER (6)

%

WY

WOOD STAKE (6) A-FRAME BRACKET (2) HAND GRIP (1Pr.)

\_ J 6L Y,




-

\
ID LETTER DESCRIPTION QUANTITY

>
A 1 y.v)
4"x6"x96" - SWING BEAM a
g -
3%
B o 4 g m
8Z
3 1/2"x3 1/2"x 96" - SWING BEAM LEG % __|
S+

Z
MmN
=

-
~ C 1 0 n
2"x4"x60" - A-FRAME BRACE _>:|
O
5 ) 1 Z

2"x6"x42" - FLOOR CAP \
D1 ° ° o 2
2"x6"x42" - FLOOR CAP
\-




" PARTS IDENTIFICATION

WOOD COMPONENTS

~N

ID LETTER DESCRIPTION QUANTITY
E 2
3 1/2"x 3 1/2"x78 1/2" - DECK UPRIGHT
F : : 6
2"x4"x32 3/4" - LADDER BOARD
G 2
2"x4"x26 1/4" - END CAP
H 3
2"x4"x23" - FLOOR JOIST
I 1
2"x6"x25" - END CAP
J ° ° 2
2"x4"x25" - WALL RAIL
K 4
1"x6"x42" - FLOOR BOARD
M O 0 14
2"x2"x21" - WALL SLAT




" PARTS IDENTIFICATION

HARDWARE
—
" 23/8" x5 1/2" HEX BOLT - (2)
—
' 5/16 x 5 HEX BOLT - (6)
—
-

25/16" x 4 1/2" HEX BOLT - (8)

) m— AL

#8 x 3" DECK SCREW - (19)

[[IIIIIIIIIIIIII][[]I]I]]%

25/16" x 3" LAG SCREW - (12) #8" x 1 1/2"
PAN HEAD SCREW - (4)

@5/16" x 2" HEX BOLT - (2)

— (2 POSITION) 23/8" x 3 1/2" LAG SCREW - (8)
(3 POSITION) 23/8" x 3 1/2" LAG SCREW - (12)
[ﬂ [
25/16" x 3 1/8" RSS SCREW - (32)
o
l @

#8 x 2 1/2" DECK SCREW - (48) #12 x 1" PAN HEAD SCREW - (3)  g5/16" LOCK WASHER
(12)

ll @3/8" TEE NUT (2)

@5/16" TEE NUT (6)  @5/16" FLAT WASHER (38) STAR DRIVE (1) @3/8" FLAT WASHER (14)

N J91




g PHASE 1\ A-FRAME ASSEMBLY

TABLE 1 - PARTS AND HARDWARE
STEP 1: Gather parts and hardware shown in table 1. 10 LETTER | DESCRIPTION a
E— B SWING BEAM LEG - 3%" x 344" x 96" 4
STEP 2: Lay swing beam leg ‘B’ flat on the ground with 25/16" T-NUT
pre-drill holes up as Shown in Detail - 1
Pay close attention to the hole orientation
of the swing beam leg ‘B’ when installing
the T-Nuts. you must install the t-nuts in
the correct location or you will not be able
to assemble you playsystem correctly.
(ShOW" in Detail - ]) Position the upright with the
offset hole as shown1
. | )
I I I o o
| |
wd 0
] ]
I ° _|—r ° o
___] '
Detail - 1 —_ T

STEP 3: Screw one @5/16 x 4" in the back of the
@5/16" pallet nut. (Shown in Detail - 3)

STEP 4: Place @5/16" pallet nut with @5/16 x 4" into first
hole, secure the pallet to the top hole by hitting
the hex bolt with a hammer. (Shown in Detail - 2)

STEP 5: Remove hex bolt and repeat "STEP 4" to remaining

holes.
Detail - 2
7T~ BOTTOM VIEW
7 \
/ \
/ \
! \
| )
\ /
\ /
\ /
\\ S

Detail - 3

L+
25/16" T-NUT

8  25/16" T-NUT




(PHASE 2\ A-FRAME ASSEMBLY - Cont.

TABLE 2 - PARTS AND HARDWARE

STEP 1: Gather parts and hardware shown in table 2. 5 LETTER | DESCRIPTION Qv
) FLOOR CAP 1
—————————— A-FRAME BRACKET 1
r_ j @5/16" x 5" HEX BOLT 2
| e g HEX BOLT @5/16" x 4 1/2" HEX BOLT 4
I U 05/16" FLAT WasHER I @5/16" x 3" LAG SCREWS 4
@5/16" x 3 1/8" RRS SCREWS 2
I Detail - 4 @5/16" FLAT WASHERS 14
@5/16" LOCK WASHERS 4
25/16" LOCK NUT 4
SUPPLIED STAR DRIVE 1

@5/16" FLAT WASHER : @5/16" x 3" LAG SCREW
k @5/16" FLAT WASHER

STEP 2: Attach A-Frame bracket to swing beam leg ‘B’ with
@5/16 x 4 1/2" hex bolt, (2) @5/16" flat washer and
@5/16" lock washer and @5/16" lock nut., finish attaching
the a-frame with @5/16" x 3" lag screw and
@5/16" flat washer. (Shown in Detail - 4)

25/16" x 3 1/8" RSS SCREW
@5/16" x 5" HEX BOLT

@5/16" FLAT WASHER |

¢

!

STEP 3: Attach floor cap 'D' with @5/16" x 5" hex bolt
and @5/16" flat washer. (Shown in Detail - 5)
using supplied star drive, finish attaching floor cap ‘D'
with @5/16" x 3 1/8" rss screw .




(
A-FRAME ASSEMBLY - Cont.
PHASE 3\ \E ASSEMBLY

TABLE 3 - PARTS AND HARDWARE

STEP 1: Gather parts and hardware shown in table 3.

ID LETTER | DESCRIPTION QTY
D1 FLOOR CAP 1
—_— — — — — . — — —— A-FRAME BRACKET 1
‘ I @5/16" x 5" HEX BOLT 2
| @5/16" x 4 1/2" HEX BOLT @5/16" x 4 1/2" HEX BOLT 4
@5/16" LOCK WASHER
| @5/16" FLAT WASHER | @5/16" x 3" LAG SCREWS 4
@5/16" x 3 1/8" RRS SCREWS 2
I . @5/16" FLAT WASHERS 14
Detail - 6
| —_— @5/16" LOCK WASHERS 4
@5/16" LOCK NUT 4

@5/16" FLAT WASHER C 25/16" x 3" LAG SCREW
-/ v rer
STEP 2: Attach A-Frame bracket to swing beam leg ‘B’ with
@5/16 x 4 1/2" hex bolt, (2) @5/16" flat washer and
@5/16" lock washer and @5/16" lock nut., finish atttaching
the a-frame with @5/16" x 3" lag screw and
@5/16" flat washer. (Shown in Detail - 6)

@5/16" x 5" HEX BOLT ﬂ
25/16" FLAT WASHER |

!
i

STEP 3: Attach floor cap 'D1' with @5/16" x 5" hex bolt
and @5/16" flat washer. (Shown in Detail - 7)
using supplied star drive, finish attaching floor cap
with @5/16" x 3 1/8" rss screw .

Detail - 7

|D1|

25/16" x 3 1/8" RSS SCREW




(PH ASE 4 SWING BEAM HANGER ATTACHMENT )
a xxx 2 POSITION SWINGBEAM ***

TABLE 4a - PARTS AND HARDWARE

STEP 1: Gather parts and hardware shown in table 4a. ID LETTER | DESCRIPTION QTy
STEP 2: Screw one @3/8" x 5 1/2" hex bolt in the back of A SWING BEAM
the @5/16" t-nut nut. (Shown in Detail - 8) @3/8" x 3 1/2" LAG SCREWS

23/8" FLAT WASHER

STEP 3: Place @3/8" +-nut with @3/8" x 5 1/2" hex bolt

into first hole, secure the t-nut to the top hole 03/8" T-NUT

HIN]|[O| 0] =

SWING HANGER

by hitting the hex bolt with a hammer.
(Shown in Detail - 9)

STEP 4: Remove hex bolt and repeat "STEP 2 & 3" to remaining
holes.

@3/8" T-NUT &

Detail - 8

Detail - 10
- ©3/8" x 3 1/2" LAG SCREWS

@3/8" FLAT WASHER
SWING BEAM HANGER

@3/8" T-NUT &

PILOT HOLES

Detail -11

STEP 5: Attach swing hanger to swing beam "A" with
@3/8" x 3 1/2" lag screws and @3/8" flat washer
as Shown in Detail - 11

Tighten all hardware by hand.

13a )




(PH A SE 4b SWING BEAM HANGER ATTACHMENT )
*** 3 POSITION SWINGBEAM ***

TABLE 4b - PARTS AND HARDWARE
STEP 1: Gather parts and hardware shown in table 4b. ID LETTER | DESCRIPTION Qry
STEP 2: Screw one @3/8" x 5 1/2" hex bolt in the back of the A SWING BEAM 1
@5/16" pallet nut. (Shown in Detail - 8) @3/8" x 3 1/2" LAG SCREWS 12
STEP 3: Place @3/8" pallet nut with @3/8" x 5 1/2" hex bolt @3/8" FLAT WASHERS 12
into first hole, secure the t-nut to the top hole 23/8" T-NUT 2
by hitting the hex bolt with a hammer. SWING HANGER 6

(Shown in Detail - 9)

STEP 4: Remove hex bolt and repeat "STEP 2 & 3" to remaining
holes.

23/8" T-NUT &

N —_—

Detail - 8

23/8" FLAT WASHER

i i @3/8" x 3 1/2" LAG SCREW
|  SWING BEAM HANGER

23/8" T-NUT &

Detail -11

STEP 5: Attach swing hanger to swing beam 'A' with
@3/8" x 3 1/2" lag screw and @3/8" flat washer.
(Shown in Detail - 11)

Tighten all hardware by hand.

\_ 13b )




Addendum to the instructions:

Please add this additional bracket during the installation of your Congo Play Set. This is for use with the
A-Frame Square Bracket. Attach the bracket to the bolt with the safety nut provided. Then attach the
Swing Beam with the RSS or Lag screw provided. Once in place, a pilot hole using a %4” will assist in
attaching a 5/16” lag screw to the beam.



-
PHASE 5\ SWING BEAM ATTACHMENT - Cont.

TABLE 5 - PARTS AND HARDWARE

STEP 1: Gather parts and hardware shown in table 5. ID LETTER | DESCRIPTION alld

@5/16" x 3" LAG SCREWS 4
NOTE: 23/8" x 5 1/2" HEX BOLT 2
An adult helper is required to hold @5/16" FLAT WASHERS 4
the A-frame assemblies and hold in place @3/8" FLAT WASHERS 2

until phase 5 is complete.

STEP 1: Attach swing beam to A-frame assemblies with
@3/8" x 5 1/2" hex bolt and @3/8" flat washer.
(Shown in Detail - 12)

SWING BEAM
ASSEMBLY

STEP 2: Finish attaching swing beam with @5/16 x 3" lag screw
and @5/16" flat washer. (Shown in Detail - 12)

DO NOT over tighten

PHASE 2
ASSEMBLY

PHASE 3
ASSEMBLY




(PHASE 6\

SWING ATTACHMENT

STEP 1: Gather parts and hardware shown in table 6.

TABLE 6 - PARTS AND HARDWARE

ID LETTER

DESCRIPTION

QTy

SWING SEAT WITH CHAIN "2 POSITION"

Note: With the adult help move the assembly where the
playset will be used.

STEP 2: Attach swing as shown in Detail - 13.




PHASE 7\ A-FRAME BRACE ATTACHMENT

TABLE 7 - PARTS AND HARDWARE
STEP 1: Gather parts and hardware shown in table 7.

ID LETTER | DESCRIPTION QTy
STEP 2: Attach L-bracket to floor cap ‘D' with c A-FRAME BRACE 1
@5/16" x 2" hex bolt , @5/16" flat washer L - BRACKET )
and @5/16" lock nut as shown in Detail - 14. 25/16" x 2 HEX BOLT >
STEP 3: Attach a-frame brace 'C' 1o L-bracket with 25/16" FLAT WASHER 4
@5/16" x 2" hex bolt, @5/16" flat washer @5/16" LOCK NUT 2

@5/16" lock nut as shown in Detail - 15.

Detail - 14

PHASE 3
ASSEMBLY

PHASE 2
ASSEMBLY




(PI—IASE 8\ DECK ASSEMBLY

TABLE 8 - PARTS AND HARDWARE

STEP 1: Gather parts and hardware shown in table 8. ID LETTER | DESCRIPTION il
7 | waLran 1
STEP 2: Measure 18 7/8" from the top of the 25/16" x 3 1/8" RSS SCREW "

floor cap 'D1' to the top of the wall rail 'J"
as shown in Detail - 16.

STEP 3: Use a wood clamp to clamp wall rail 'J" to
a-frame legs as shown Detail - 17.

I

STEP 4: Using supplied star drive, attach wall rail 'J"
to A-frame leg with @5/16" x 3 1/8" rss screw.

N

<

Detail - 18 €

X

PHASE 3
ASSEMBLY

v

-




(PHASE 9\ DECK ASSEMBLY - Cont.

. TABLE 9 - PARTS AND HARDWARE
STEP 1: Gather parts and hardware shown in table 9. 5 LETTER | DESCRIPTION Qn
STEP 2: Lay deck upright "E" flat on the ground with E DECK UPRIGHT 2
pre-drill holes up as Shown in Detail - 19. @5/16" T-NUT 2
Pay close attention to the hole orientation
of the deck upright "E" when installing
the T-Nuts. you must install the t-nuts in
the correct location or you will not be able
to assemble you playsystem correctly. Position the upright with the
(5/10Wﬂ in Detail - 19) offset hole as shown1
S
| |
I I
| |
e |
—
~TT~x Detail - 19
\ o
\ STEP 3: Screw one @5/16 x 4" in the back of the
\ @5/16" pallet nut. (Shown in Detail - 20)
STEP 4: Place @5/16" pallet nut with @5/16 x 4" into first
hole, secure the pallet to the top hole by hitting
the hex bolt with a hammer. (Shown in Detail - 21)

STEP 5: Remove hex bolt and repeat "STEP 4" to remaining
holes.

_ 25/16" T-NUT
Detail - 21

BOTTOM VIEW

25/16" T-NUT




(PHASE I(N DECK ASSEMBLY - Cont. A

TABLE 10 - PARTS AND HARDWARE
ID LETTER | DESCRIPTION QTy
STEP 1: Gather parts and hardware shown in table 10. o1 FLOOR CAP .
J WAL RAIL 1
i??:e'?r"hz‘: upriaht with the 1%1," —f 25/16" x 3 1/8" RSS SCREW 4
'_—l_‘ I 13" @5/16" x 5" HEX BOLT 2
; S 25/16" FLAT WASHER 2

—x

;
;

F
Ud_

Detail - 22

STEP 2: Using a drill with a @3/16" drill bit., drill a pilot
hole approximately 1-1/2" deep into upright as shown in
Detail - 22.

25/16" x 3 1/8" RSS SCREW ]

STEP 3: Using the supplied star drive attach wall rail ‘T’
to deck upright with @5/16" x 3 1/8" rss screw.

25/16" x 5" HEX BOLT

ﬂ [ @5/16" x 3 1/8" RS SCREW
25/16" FLAT WASHER | |
|

STEP 4: Attach floor cap 'D1' to deck upright with
@5/16" x 5" hex bolt and @5/16" flat washer.
using supplied star drive, finish attaching floor cap
with @5/16" x 3" rss screw.

- J19 | ),




"PHASE 11

DECK ASSEMBLY - Cont.

~N

TABLE 11 - PARTS AND HARDWARE

PHASE 10
ASSEMBLY

FLUSH AT EDGE

STEP 1: Gather parts and hardware shown in table 11. 5 LETTeR | DESCRIPTION =

NOTE: When installing a board on the small face of a 2x4, ° FLO?R" car o i
pre-drilling the attachment hole is REQUIRED. Po/16" x 3 178" RSS SCREW
Place the board where the attachment in needed and SUPPLIED STAR DRIVE !
by using the holes in the floor cap 'G' as a guide
drill hole into 2x4 with @3/16" drill bit 1-1/2" deep.

FAILURE TO PRE-DRILL MAY RESULT IN BOARD SPLITTING

/ P — — — — — — —— — — — — — — — — — o cm— \

’ FLUSH l

I I

I I

I I

(= |

| Detail - 23 J

\Jr e e L _v
STEP 2: Using the supplied star drive, attach floor cap ‘G’
flush to the top and edge of floor cap ‘D1’ ~
with @5/16" x 3 1/8" rss screw
as shown in Detail - 23.
PHASE 3
ASSEMBLY

FLUSH AT TOP




(PHASE 12\ DECK ASSEMBLY - Cont.

TABLE 12 - PARTS AND HARDWARE

STEP 1: Gather parts and hardware shown in table 12. ID LETTER

DESCRIPTION

QTy

H

FLOOR JOIST

NOTE: When installing a board on the small face of a 2x4,

25/16" x 3 1/8" RSS SCREW

pre-drilling the attachment hole is REQUIRED.
Place the board where the attachment in needed and
by using the holes in the floor cap ‘D1’ as a guide
arill hole into 2x4 with @3/16" drill bit 1-1/2" deep.

FAILURE TO PRE-DRILL MAY RESULT IN BOARD SPLITTING

S I I I CEID G CIID CEID CEID CHID CHED CEED GEED GEND GEED GEED GEED GED S GE—

N\
4

S — —— —— —— — — a—
7
——— —— ———— — — a—

/7
N

e e e e e e — — — — —— —— —— —— —

STEP 2: Using supplied start drive, attach floor joist 'H'
3/4" below floor cap with @5/16" x 3 1/8" rss screw
as shown in Detail - 24.




(PHASE I:N FLOOR DECK ATTACHMENT

TABLE 13 - PARTS AND HARDWARE

STEP I: Gather parts and hardware shown in table 13. | | FLOORBOARD

STEP 2: Attach floor board "K" to floor cap and floor joist
with #8 x 2 1/2" deck screw.




(PHASE 14\ WALL SLAT ATTACHMENT

~N

TABLE 14 - PARTS AND HARDWARE

ID LETTER

DESCRIPTION

QTy

M

WALL SLAT

14

#8 x 2 1/2" DECK SCREW

28

STEP 1: Gather parts and hardware shown in table 14.

STEP 2: Using a drill with @1/8" drill bit, drill a (6) pilot hole
1" deep into wall rail as shown Detail - 25.

S . — — — — — — — — — — — — — — — — — —

21/2|| 21/2"

7/

—

___________
N,
NS
N,
AN

STEP 3: Attach wall slat ‘M to wall rail 'J" and floor cap ‘D1’
with #8 x 2 1/2" deck screw. as shown Detail - 26.

Detail - 26

-— f— — c— — —— — —— a—




LADDER ATTACHMENT

TABLE 15 - PARTS AND HARDWARE
ID LETTER | DESCRIPTION QTy
F LADDER BOARD 6
25/16" x 3 1/8" RSS SCREW 12
STEP 1: Gather parts and hardware shown in table 15.
STEP 2: Using a drill with @3/16" drill bit, drill a pilot hole
1-1/2" deep into deck upright and a-frame leg
as shown Detail- 27 .
attach ladder board 'F' to deck upright ‘B’ and a-frame
leg 'E' with @5/16" x 3 1/8" rss screw using supplied
star drive.
/| N
— N
10"
- B q
~
10“
- B |
I\
4 10"
o - '
5 Es 10"
0 -
] J—
o ~
[a]
Ll Detail - 27 L
7" -

STEP 3: Using a drill with @3/16" drill bit, drill a pilot hole
11/2" deep into deck upright and a-frame leg
as shown Detail - 27 .
attach ladder board "F" to deck upright and a-frame
leg with @5/16" x 3 1/8" rss screw using supplied
star drive.

\_ [24 ]




D HAND GRIP ATTACHMENT

- —
-~ -~
7”7

Detail - 29

(PHASE 1(\ END CAP AN

STEP 3: Attach hand grip to deck upright )
and a-frame leg with #8" x 1 1/2" pan
head screw and @5/16" split washer
as shown Detail - 29.

NOTE: Hardware that may be packaged with
hand grip will not be used . Hardware
for attachment is supplied in the bag.

\_ | 25 |

TABLE 16 - PARTS AND HARDWARE

ID LETTER | DESCRIPTION QTY
END CAP 6
#8 x 3" DECK SCREW 5
PLASTIC HAND GRIP (Pair) 1
#8 x 1 1/2" PAN HEAD SCREW 4
@5/16" SPLIT WASHER 4

STEP 2: Attach end cap 'I' to wall rail 'J" with

#8 x 3" deck screw as shown Detail - 28.




(PHASE 17\ SLIDE ATTACHMENT

TABLE 17 - PARTS AND HARDWARE
STEP 1. Gather parts and hardware shown in table 17. ID LETTER | DESCRIPTION QTY
SLIDE !
NOTE: When installing a board on the small face of a 2x4, #12 x 1" PAN HEAD SCREW 3

pre-drilling the attachment hole is REQUIRED.
Center slide in the opening by using the holes
in the slide as a guide., drill hole into 2x4

floor cap ‘6" with @1/8" drill bit 1" deep.

FAILURE TO PRE-DRILL MAY RESULT IN BOARD SPLITTING

STEP 2: Afttach slide to floor deck with #12 x 1" pan
head screw as shown Detail - 30.

Detail - 30




(PHASE 18\ ANCHORING INSTRUCTION

TABLE 18 - PARTS AND HARDWARE

and attach with 3" deck screw.

ID LETTER | DESCRIPTION QTY
STEP 1: Gather parts and hardware shown in table 18. WOOD STAKE 7
STEP 2: Drive the stakes into ground where shown below 3" DECK SCREW 14

Failure to use stakes can void warranty, cause injury.

as shown

\_ [27 |

I
Stake | Stake
pl n T Stake
e o .
= i Stake
i I |
| lm—— Stake

Final Step: Double check and make sure every bolt, screw and nut is tight,every board is secure and enjoy.




\ CUSTOMER NOTES

FOR ANY QUESTION CALL:
909-522-4874

Monday - Friday: 8:00am - 3:00pm
Pacific Daylight Time




	Page-01Rev-B
	Page-02Rev-B
	Page-03Rev-B
	Page-04Rev-B
	Page-05rev-B
	Page-06Rev-B
	Page-07Rev-B
	Page-08Rev-B
	Page-09Rev-B
	Page-010Rev-B
	Page-011Rev-B
	Page-013aRev-B
	Page-013bRev-B
	Page-014Rev-B
	Page-015Rev-B
	Page-016Rev-B
	Page-017Rev-B
	Page-018Rev-B
	Page-019Rev-B
	Page-020Rev-B
	Page-022Rev-B
	Page-023Rev-B
	Page-024Rev-B
	Page-025Rev-B
	Page-026Rev-B
	Page-027Rev-B



